



## CERTIFICATE OF CONFORMITY

### N° 022/AC 017

Name and address of the importer and certificate holder:

**Polska Grupa Tekstylna Sp. z o.o.**  
**ul. Zeusa 27**  
**01-497 Warszawa**

**Polish Textile Group Ltd.**  
**27 Zeusa St.**  
**PL 01-497 Warsaw**

Name of product:

**Clothing fabrics:**

- **ORION**, made of 65 % polyester, 35 % cotton, the mass per unit area  $200 \pm 5 \text{ g/m}^2$ ,
- **LUKAS PRO**, made of 65 % polyester, 35 % cotton, the mass per unit area  $240 \pm 5 \text{ g/m}^2$ ,
- **LUKAS**, made of 65 % polyester, 35 % cotton, the mass per unit area  $245 \pm 5 \text{ g/m}^2$ ,
- **PLUTON**, made of 65 % polyester, 35 % cotton, the mass per unit area  $275 \pm 5 \text{ g/m}^2$ ,
- **JOWISZ**, made of 60 % cotton, 40 % polyester, the mass per unit area  $245 \pm 5 \text{ g/m}^2$ ,

- **URAN**, made of 60 % cotton, 40 % polyester, the mass per unit area  $300 \pm 5 \text{ g/m}^2$ ,
  - **DRAGON**, made of 100 % cotton, the mass per unit area  $245 \pm 5 \text{ g/m}^2$ ,
  - **MARS**, made of 100 % cotton, the mass per unit area  $285 \pm 5 \text{ g/m}^2$ ,
- for the manufacturing of workwear and protective clothing.  
Classification of operating conditions: normal damage and soiling.

The product complies with requirements given in:

**PN-P-84525:1998 Workwear - Work suits**  
**PN-EN 340:2006 (EN 340:2003) Protective clothing – General requirements p. 4.2**

Certification system:

**PRC/03/IW – The certification system N according to ISO / IEC Guide 67**

According to the test report made by:

**Textile Research Institute , 5/15 Brzezinska St., PL 90-520 Lodz**

**a) Laboratory of Materials and Textiles Products – test report:**

**232.6/2011/G/A, 232.2/2011/G/A, 232.8/2011/G/A,**  
**232.7/2011/G/A, 232.4/2011/G/A, 232.3/2011/G/A,**  
**232.9/2011/G/A, 232.5/2011/G/A**  
**dated August 23<sup>rd</sup>, 2011,**  
**333/2011/G/A dated 6<sup>th</sup> of October, 2011**

**b) Laboratory of Chemical and Instrumental Analyzes – test report:**

**BCH 255/522/2011/A, BCH 255/515/2011/A,**  
**BCH 255/518/2011/A, BCH 255/517/2011/A,**  
**BCH 255/520/2011/A, BCH 255/514/2011/A,**  
**BCH 255/519/2011/A, BCH 255/521/2011/A**  
**dated 16<sup>th</sup> of August, 2011,**  
**BCH 500/791/2011/A dated 6<sup>th</sup> of October, 2011**

The right to use certificate is only held for products having identical properties (parameters) as the specimen(s) submitted for testing and complying with the requirements specified in the documents forming the basis for certification. The rights and obligations of the holder of the certificate shall be regulated in Contract N° U/23/2011/AC 017 dated 7<sup>th</sup> of July, 2011.

  
Head of the Certification Department TEXTIL-CERT  
mgr inż. Piotr Kantor

First edition: June 30<sup>th</sup>, 2008

Date of issue: October 6<sup>th</sup>, 2011

Expiry date of authorisation: June 24<sup>th</sup>, 2014

  
Director's Proxy for Certification  
mgr inż. Marian Ornat